s=amranas. FCC RF Test Report Report No. : FG762714-01B

LTE Band 12

Lowest Channel / 3MHz / QPSK Lowest Channel / 3MHz / 16QAM

&3 pectrum &3
Ref Level 30.00 cbm  Offset 10,60 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 10.60 db e RBW 100 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 17.55 dBm) ™M1[1] 17.48 dBm)
699.77470 MHz 700.97350 MHZ]
20 20
. U - R 260048 e P LN, _ 26.00d
w0 Bu AY 3.050900000 MHz| 0d Ji B AY 3.015000000 MHz
] Q factor 229.4 ] Q factor \ 5
/ I \
od 0 d
‘r
-tod -10d 7 T
/ \
20 g8 _—— o i / e
e T TN fo
a0 30
40 df 40 df
50 d S0 d
-6 df -60 di
CF 700.5 MHz 1001 pts Span 6.0 MHz CF 700.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 699.7747 MHz 17.55 dBm nd@ down 3.0509 MH2 M1 700.9735 MHz 17.48 dBm nd@ down 2015 MHZ
T 1 598.9775 MHz -8.06 dBm nd8 26.00 dB TL L 5699.0015 MHz -8.57 dBm n 26.00 dB
T2 1 702.0285 MHz -8.70 dBm Q factor 229.4 T2 1 702.0165 MHz -8.39 dBm Q factor 232.5
L U J wa L JU J L]
Date’ 29.AUG 2017 1343110 Date: 28 AUG 2017 13:43:00

Middle Channel / 3MHz / QPSK Middle Channel / 3MHz / 16QAM

ectrum pectrum &3
Ref Level 30.00 cbm  Offset 10,60 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 10.60 db e RBW 100 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
LY 17.67 aBm LY 17.03 aBm
706.69080 MHz 706.50500 MHZ]
20 20
o ndRe 26.00 dB N _ndB - 26.00 dB
04 [ T Bw 3.027000000 MHZ, 104 T 3.062900000 MHZ|
/ Q factor 233.5 T Q factor \ 230.7
o T r" od 7 y
{
¥
-10d F 10 d f \“
/ | —~ / \
=20 gBr g - - 7 C 20 df = P ——
-J S =
= 30
40 d 40 d
50 df 50 d
60 d -60 di
CF 707.5 MHz 1001 pts Span 6.0 MHz CF 707.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 706.6908 MHz 17.87 dam nd8 down 3.027 MHz ML L 706.505 MHz 17.03 dam nd8 down 2.0629 WHZ
T 1 705.9895 MHz -6.08 dBm nd8 26.00 dB TL L 705.9715 MHz -8.70 dBm nd8 26,00 d8
T2 1 709.0168 MHz -7.81 dam qQ factor 233.5 T2 1 709,034 MHz -9.08 dam qQ factor 230.7
L U J wa L JU J L]
Date: 29.AUG 2017 13.60.02 Date: 29 AUG 2017 13:50:12

Highest Channel / 3MHz / QPSK Highest Channel / 3MHz / 16QAM

Spectrum Spectrum
Ref Level 30.00 cbm  Offset 10,60 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 10.60 db e RBW 100 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
M1l LY 17.20 abm
M1 10 MHZ| 1 713.20530 MHZ]
20 20
S NS SN SUN T NN 26.00 dB . | —_ B 26.00 dB
04 s B ™ 3.015000000 MHZ, 104 / - N L 3.015000000 MHZ|
] Q factor \ 237.3) T Q factor 236.6
\ J
o4 0d
T e
¥ Y
-10d - 10 d
/ \ \
20 e ~ ~ =n B
| "R = N [~ 7 - =
a0
40 d 40 d
50 d S0 d
-6 df -60 di
CF 714.5 MHz 1001 pts Span 6.0 MHz CF 714.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 715.3531 MHz 18.35 dam nd8 down 3.015 MHz ML 713.2053 MHz 17.20 dam nd8 down 3,015 WAz
T 1 713.0185 MHz -7.55 dBm nd8 26.00 dB TL L 713.0015 MHz -8.91 dBm 26,00 d8
T2 1 716.0345 MHz -7.97 dam qQ factor 237.3 T2 1 716.0165 MHz -8.86 dam 236.6
L U J wa L JU J L]
Date: 29.AUG 2017 13.62.40 Date: 29 AUG 2017 13:52:90
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SPORTON LAB.

FCC RF Test Report

Report No. : FG762714-01B

LTE Band 12

Lowest Channel / 5MHz / QPSK

Lowest Channel / 5MHz / 16QAM

&3 pectrum &3
Ref Level 30.00 cbm  Offset 10,60 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 10.60 db e RBW 100 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
MI[1] 15.72 dBm)| MI[1] 1557 dBm
699.95200 MHz 702.79900 MHZ]
= nds 26.00 dB @ N ””B,X‘ 26.00 dB
04 - e i wiin (. et 4.965000000 MHZ, 104 e AN ey 4.965000000 MHZ|
1 Q factor 141.0 Q factor \ 141.5
ad - s od |
-4 ¥ by
10 df 3 . -10 di ih
Jj = 20d \
JN Y T | . J.\,'v-vwf/ L J-.nlb Vol
3ty
-40 d -40 de
50 df 50 d
-6 df -60 di
CF 701.5 MHz 1001 pts Span 10.0 MHz CF 701.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 699.952 MHz 15.72 dBm nd@ down 4.965 MHz M1 702.799 MHz 15.57 dBm nd@ down 4,965 MHZ
T 1 699.002 MHz -10.02 dBm nd8 26.00 dB TL L 699.022 MHz -10.54 dam n 26,00 d8
T2 1 703.968 MHz -10.58 dém Q factor 141.0 T2 1 703.988 MHz -10.21 dém Q factor 141.5

L it J -

Date: 29.AUG.2017 13:66.42

L U ]

Date: 29 AUG 2017 13:59.32

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

ectrum

Ref Level 30.00 dém  Offset 10,80 dB & RBW 100 kHz

Ref Level 20,00 dém  Offset 10.60 db & RBW 100 kHz

o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
MI[1] 15.64 dBm)| MI[1] 1553 dBm
707.08000 MHz 707.72000 MHZ]
20 20 ;
X ndB 26.00 dB 5 ndB 26.00 dB
04 Pk el M A A - s L W 4.845000000 MHZ, 104 A S e i o A B 4.815000000 MHZ|
! Q factor W 145.9 I Q factor 1 147.0
od ] od / \
/ \ / L
-10 df - 10 d
/ i |
A \ / \
e T R v e - ™
o~ \ v A PN
-40 d -40 de
50 df 50 d
-6 df -60 di
CF 707.5 MHz 1001 pts Span 10.0 MHz CF 707.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 707.08 MHz 15.64 dBm nd@ down 4.B45 MHz M1 707.72 MHz 15.53 dBm nd@ down 4.B15 MHZ
T 1 705.062 MHz -10.54 dam nd8 26.00 dB TL L 705.092 MHz -10.54 dam nd8 26,00 d8
T2 1 709.908 MHz -10.43 dBm Q factor 145.9 T2 1 709.908 MHz -11.06 d8m Q factor 147.0

Date: 29.AUG.2017 14.08.12

DCate: 20 AUG 2017 14:09:02

L it ] - L ) ]
Date’ 29.AUG. 2017 14:08:34 Date: 28 AUG 2017 14:06:44
Spectrum Spectrum
Ref Level 30.00 cbm  Offset 10,60 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 10.60 db e RBW 100 kHz
o Att a0de SWT 19ps @ VBW 300 kHz  Mode Auto FFT o Att a0de SWT 19 s @ VBW 300 kHz  Mode Auta FFT
SGL Count 100,100 SGL Count 100/100
[@ 17k Max |
MiL1] 16.50 dBm) MiL1] 16.03 dbm)
712.45100 MHz " 714.17900 MHZ]
20 dB 26.00 dB| 2 ndB 26.00 dB|
04 e SR 4.875000000 MHz 104 ol e A s i B e, 4.845000000 MHz]
Q factor | 146.1] ] Q factor 147.4)
o 4 0 !
1 T
10 df ¥ ¥ 10 o v
] \ /
{ ) . /
ANV - s e —
Ny LY S P A
~ S -30
-40 -40 df
-50 df -50 di
60 df -60 de
CF 713.5 MHz 1001 pts Span 10.0 MHz CF 713.5 MHz 1001 pts an 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML T 712.451 MHz 16.50 dBm nd@ down 4.675 MHz ML 714.179 MHz 16.03 dBm nd@ down 4.645 MHz
T fy 711.022 MHz -9.30 dam nds 26.00 dB TL L F11.072 MHz -9.77 dam nds 26,00 da
T2 1 715.898 MHz -9.52 dBm q factor 146.1 T2 1 715.916 MHz -10.08 dBm q factor 147.4
) - L )i ) -
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SPORTON LAB.

FCC RF Test Report

Report No. : FG762714-01B

LTE Band 12

Lowest Channel / 10MHz / QPSK

Lowest Channel / 10MHz / 16QAM

&3 pectrum &3
Ref Level 30.00 cbm  Offset 10,60 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 10.60 db e RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 18.37 dBm) ™M1[1] 17.08 dBm)
11 706.0970 MHz 1 701.5020 MHz,
20 ¥ 20
) B P 26.00 dB A AL | 26.00 dB
o / B 0.750000000 MHZ 04 ) BT 9.790000000 MHZ|
] Q factor 72.5 ] Q factor \ 71.7
d ] i 1
o - . 0 =
¥ ¥
104 ¥ Y 10 di 7
T i i
I 5 {
20d — A 20d —
e il VT - —
“aird ae-db
40 df -40 di
50 df 50 d
-6 df -60 di
CF 704.0 MHz 1001 pts Span 20.0 MHz CF 704.0 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 705.897 MHz 18.37 dam nd8 down 9.75 MHz ML 701502 WAz 17.08 dam nd8 down 9,79 WHz
T 1 699.065 MHz -7.92 dBm nd8 26.00 dB TL L 699125 MHz -8.69 dBm n 26.00 dB
T2 1 708.815 MHz -7.86 dBm Q factor 72.5 T2 1 70B.915 MHz -9.33 dBm Q factor 71.7
L U J L JU J L]

Date: 29.AUG.2017 1416114

Date: 29.AUG 2017

14:16:04

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

ectrum pectrum &3
Ref Level 30.00 Gbm  Offset 10,80 db & RBW 300 kHz RefLevel 20,00 dBm  Offset 10,00 db e RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
MI[1] 17.04 dbm)| MI[1] 1631 dBm
M 707.9200 MHzZ| s 705.8820 MHz
= N | A _nae, 26.00 dB @ X ndg_. 26.00 dB
04 / i - 9.750000000 MHz 104 b e Sl 9.890000000 MHz
7 Q factor 72.6 7 Q factor 71.4
0 + 0 d
] T4 !
i . I
-10 df ] -10 7 T
[ \
20 dBm——=— - L - 20 df — T
PREANS VT B o e e R [V AU
- o Yy - Sy
-30 30
-40 df -40 di
50 d -50 di
-60 d 60 d
CF 707.5 MHz 1001 pts Span 20.0 MHz CF 707.5 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML 1 707.92 MHz 17.04 dBm ndB_down 9.75 MHz ML L 705 BEZ MHZ 16.31 dBm ndB_down 9,89 MHZ
TL 1 702.585 MHz -9.00 dBm ndd 26.00 dB TL L 702.545 MHz -9.62 dBm nd8 26.00 dB
T2 1 712.335 MHz -8.93 dBm Q factor 72.6 T2 1 712.435 MHz -9.73 dBm Q factor 71.4
L U J wa L JU J L]
Date’ 29 AUG 2017 14:23.07 Date: 28 AUG 2017 14:23:17
Spectrum Spectrum
Ref Level 30.00 Gbm  Offset 10,80 db & RBW 300 kHz RefLevel 20,00 dBm  Offset 10,00 db e RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100,100 SGL Count 100/100
[@ 17k Max |
mili] 17.19 dém| mili] 16.00 dBm|
710.1410 MHz| 710.1610 MHz
20 l,l‘\\B\ 26.00 dB| 2 A ndg 26.00 dB|
104 By 9.710000000 MHz 104 pitiis "Bw"’”"-‘h\(f\\ 9.650000000 MHz|
Qfa 73.1 Q factor \ 73.6
od 0 T
T} T
-od T -10 d ¥
[ |
20, dB Mt = ! 20 di - -
C S PR ] -
a0 -30 .
-40 -40 df
50 df -50 di
60 df -60 o
CF 711.0 MHz 1001 pts Span 20.0 MHz CF 711.0 MHz 1001 pts an 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 710.141 MHz 17.19 dém ndB down 9.71 MHz ML 710,161 MHz 16.00 dBm ndB down 9,65 MHZ
TL 1 706.145 MHz -9.40 dBm nds 26.00 d8 TL L 706,165 MHz -10.61 dam nds 26.00 d&
T2 1 715.855 MHz -6.36 dBm  factor 731 T2 1 715515 MHz -6.81 dBm  factor 3
L ) - L )i )

Date: 29.AUG.2017 14.25.44

DCate: 20, AUG 2017 14:25:34
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SPORTON LAB.

FCC RF Test Report

Report No. : FG762714-01B

LTE Band 12

Lowest Channel / 1.4MHz / 64QAM

Lowest Channel / 3MHz / 64QAM

&3 pectrum &3
Ref Level 30.00 cbm  Offset 10,60 db = RBW 30 kHz RefLavel 30.00 dbm  Offset 10.60 db e RBW 100 kHz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 5 dBm)| ™M1[1] 17.29 dBm)
699.30280 MHz
20 20
Y ndg 26.00 dB o nee . 26.00 dB
w0 fortNT T E 'm\ 1.230800000 MHz| 0d e Y TBw Y 3.027000000 MHz
Q factor 568.2) 7 Q factor 1
/
\ od
12
-10 d
1 7
\ /
7 . A7 S A
e ~ /
40 df -40 di
50 df 50 d
&nd -60 di
CF 699.7 MHz 1001 pts Span 2.8 MHz CF 700.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result
M1 1 699.3028 MHz 15.36 dBm nd@ down 1.2308 MH2 M1 699.535 MHz 17.29 dBm nd@ down 2,027 MHZ
T 1 599.0846 MHz -10.31 dbm nd8 26.00 dB TL L 696.9775 MHz -8.686 dBm n 26,00 d8
T2 1 700.3154 MHz -10.78 dém Q factor S6B.2 T2 1 702.0045 MHz -9.00 dBm Q factor 231.1
L U J wa L JU J L]

Middle Channel / 1.4MHz / 64QAM

Middle Channel / 3MHz / 64QAM

ectrum pectrum &3
Ref Level 30.00 cbm  Offset 10,60 db = RBW 30 kHz RefLavel 30.00 dbm  Offset 10.60 db e RBW 100 kHz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
MI[1] MI[1] 17.44 dBm
e M1 707.67980 MHZ]
= - ndby 26.00 dB @ P S FndB 26.00 dB
04 il R hieahdh e L SR 1.2308B00000 MHZ, 104 S A VB b 3.033000000 MHZ|
Qfactor 575.1 ] Q factor 233.3
[\ /
od . 0 di
) \\
10 df L2 - -10 o —
/ \ \
20 d - - 20 d —
~ ~ Y S Lol — g Y, -
A PN - — —
fan < 30
40 d -40 de
50 df 50 d
-6 df -60 di
CF 707.5 MHz 1001 pts Span 2.8 MHz CF 707.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result
M1 1 707.8245 MHz 16.33 dBm nd@ down 1.2308 MH2 M1 1 707.6798 MHz 17.44 dBm nd@ down 3.033 MHZ
T 1 706.8874 MHz -9.68 dBm nd8 26.00 dB TL L 705.9835 MHz -6.87 dBm nd8 26,00 d8
T2 1 708.1182 MHz -9.40 dBm Q factor 575.1 T2 1 709.0165 MHz -8.41 dBm Q factor 233.3

L I ]

L U

J

Highest Channel / 1.4MHz / 64QAM

Highest Channel / 3MHz / 64QAM

Spectrum Spectrum
Ref Level 30.00 Gbm  Offset 10,80 db & RBW 30 kHz RefLevel 20,00 dBm  Offset 10,00 db e RBW 100 kHz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 15.94 dBm| mili] 17.08 dBm|
" 715.10980 MHzZ| 713.88860 MHz
e N ndB 26.00 dB & A ndg . 26.00 dB
w0 T Pl L 1.239200000 MHz| wd il e et A i 3.009000000 MHz
7 Q fa 577.1 Q factor \ 237.3
|
od . I od \
Ty \ ¢ i
-10d - X -10d T -
/ | / \
20 d | | 20 di o 4 A
2 y AR 7 e
oI e SN S el VAV
a0 30
-40d -40 d
50 df -50 di
60 d -60 db
CF 715.3 MHz 1001 pts Span 2.8 MHz CF 714.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | _Function | Function Result Type | Ref | Tre | X-value | ¥-value | _Function | Function Result
ML 1 715.1088 MHz 15.94 dBm ndB down 1.2352 MHz ML 713.6686 MHz 17.03 dém ndB down 3,009 MHz
TL 1 714.6818 MHz -9.84 dBm nds 26.00 dB TL L 712.9895 MHz -8.66 dBm nds 26.00 d8
T2 1 715.921 MHz -10.30 dém  factor 577.1 T2 1 715.9985 MHz -9.39 dBm  factor 237.3

J

L )i

J
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SPORTON LAB.

FCC RF Test Report

Report No. :

FG762714-01B

LTE Band 12

Lowest Channel / 5MHz / 64QAM

Lowest Channel / 10MHz / 64QAM

&3 pectrum &3
Ref Level 30.00 cbm  Offset 10,60 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 10.60 db e RBW 300 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 15.61 dBm) ™M1[1] 19.03 dBm)
703.02800 MHz| W 706.7370 MHz|
M
= —_ndBy 26.00 dB @ o e A 26.00 dB
04 P AL AT B e 4.895000000 MHz 104 i AR T 9.650000000 MHz
Q factor 1 143.6 I Q factor 73.2
o d ] | 0 di
] ;!
4 . y
-10 df -10
f / \
204 a 20d / \
n Af . N Y
o oS AW, A e
BTGt - B
40 df -40 di
50 df 50 d
60 d -60 di
CF 701.5 MHz 1001 pts Span 10.0 MHz CF 704.0 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
ML f 703.028 MHz 15.51 dsm nd@ down 4.895 MHz ML 706.737 MHz 19.03 dam nd@ down 9.65 WHZ
T1 1 599.062 MHz -10.35 dBm nd8 26.00 dB T1 L 699.145 MHz -7.15 dBm nd8 26,00 d8
T2 1 703.958 MHz -10.23 dém Q factor 143.6 T2 1 70B. 795 MHz -7.76 dBm Q factor 73.2
L I 4 - [S JL 4 -

Middle Channel / 5SMHz / 64QAM

Middle Channel / 10MHz / 64QAM

ectrum

Ref Level 30.00 dém

Offset 10,80 dB & RBW 100 kHz

pectrum

Ref Level 20,00 dém

Offset 10.80 dB & RBW 300 kHz

o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 16.01 dBm| ™Il 17
709.22800 MH?Z| ML 704.86
= R ndB 26.00 dB @ A — nde 26.00 dB
LA A AN B A 4.855000000 MHZ| 104 ot S S A 9.670000000 MHZ|
Q factor 146.1 ] Q factor 72.9
] od |
\ 7
1 e ]
\ /
A 20 dem— ] A
/ LW \‘v S — Rad v Ve
-30 .
40 df -40 di
50 d -50 di
-60 d 60 d
CF 707.5 MHz 1001 pts Span 10.0 MHz CF 707.5 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
ML 1 700.228 MHz 16.01 dBm ndB_down 4.855 MHz ML 704,863 MHz 17.55 dem ndB_down 9,67 MHZ
TL 1 705.032 MHz -10.04 dBm ndd 26.00 dB T1 L 702.645 MHz -8.95 dBm ndd 26.00 dB
T2 1 709.888 MHz -10.42 dam qQ factor 146.1 T2 1 712,315 MHz -8.03 dBm qQ factor 72.9
L JL J L JL J

Highest Channel / 5SMHz / 64QAM

Highest Channel /

10MHz / 64QAM

Spectrum

Ref Level 30.00 dém

Offset 10,80 dB & RBW 100 kHz

Spectrum

(=]

Ref Level 20,00 dém

Offset 10.80 dB & RBW 300 kHz

o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
MI[1] 16.00 dBm)| MI[1] 1628 dBm
711.63200 MH?Z| o 708.8620 MHz
20 20
¥ ndp 26.00 dB 1 x| —_ndB 26.00 dB
o P A A A B 4.835000000 MHz 104 T i e N e e 9.790000000 MHZ|
! Q factor 147.2 | Q factor 72.4
0 1 od 7 |
Tt 'y + 12
-10 — 5 04 / 5
4 T
/ \ 220 ! \
20, =T =
- A
e A R P
-30 -30
40 d -40 de
50 d -50 di
-60 d 60 d
CF 713.5 MHz 1001 pts Span 10.0 MHz CF 711.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result
ML 1 711.632 MRz 16.00 dBm ndB_down 4.835 MHz ML 7DB.B62 MHZ 16.28 dBm ndB_down 9,79 MHZ
TL 1 711.072 MHz -9.67 dBm nd8 26.00 dB T1 L 706.105 MHz -9.13 dBm nd8 26.00 dB
T2 1 715.908 MHz -9.72 dBm Q factor 147.2 T2 1 715.895 MHz -10.04 d8m Q factor 72.4
L I 4 - [S JL 4

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

1 A12-11 of 43




s=amranas. FCC RF Test Report Report No. : FG762714-01B

Occupied Bandwidth

Mode LTE Band 12 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK |16QAM| QPSK 16QAM QPSK |16QAM QPSK |16QAM| QPSK |16QAM| QPSK |16QAM

Lowest CH 1.09 1.09 271 2.72 4.51 4.48 9.03 9.01 - - - -

Middle CH 1.09 1.09 2.73 2.72 4.5 4.51 9.03 9.03 - - - -

Highest CH 1.09 1.09 2.72 2.74 4.49 4.48 9.07 9.05 - - - -

Mode LTE Band 12 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. 64QAM 64QAM 64QAM 64QAM 64QAM 64QAM
Lowest CH 1.09 - 2.74 - 4.48 - 9.01 - - - - -
Middle CH 1.08 - 2.73 - 4.5 - 9.03 - - - - -
Highest CH 1.09 - 2.74 - 4.51 - 9.03 - - - - -
SPORTON INTERNATIONAL INC. Page Number : A12-12 of 43

TEL : 886-3-327-3456
FAX : 886-3-328-4978




saronas. FCC RF Test Report

Report No. : FG762714-01B

LTE Band 12

Lowest Channel / 1.4MHz / QPSK

Lowest Channel / 1.4MHz / 16QAM

&3 pectrum &3
Ref Level 30.00 cbm  Offset 10,60 db = RBW 30 kHz RefLavel 30.00 dbm  Offset 10.60 db = RBW 30 kHz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att 30dE SWT 632 ps @ VBW 100 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max [035k Max
™M1[1] 18.00 dBm) ™M1[1] 15.03 dBm)
- 699.77830 MHz - 699.39230 MHZ,
| A K ~occBw , 1085314685 MHz Y Occ B 1090909091 MHz,
e kA i e A T T et Tt
10d 104
i £ I8 A
a 0 -
/ \ / \
-10d + : -od 1
! \ i \
20 dBm-— UavAN, A Ao 20 df W
WYLV N A e VT A A RV, Sy T
a0 a0
-40 ds -40 di
50 df 50 d
60 d -60 di
CF 699.7 MHz 1001 pts Span 2.8 MHz CF 699.7 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 699.7783 MHz 18.00 dam ML 599,3923 MHz 15.83 dam
T 1 599.15734 MHz 10.52 dBm Oce Bw 1.085314685 MHz TL L 699.15175 MHz .41 dBm Oce Bw 1.090909091 MHz
T2 1 700.24266 MHz 11.02 dam T2 1 700.24266 MHZ 9.80 dam

L I ]

Date: 29.AUG.2017 143216

\ ) J [

Date: 29 AUG 2017 14:32.27

Middle Channel / 1.4MHz / QPSK

Middle Channel / 1.4MHz / 16QAM

ectrum pectrum &3
Ref Level 30.00 cbm  Offset 10,60 db = RBW 30 kHz RefLavel 30.00 dbm  Offset 10.60 db = RBW 30 kHz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att 30dE SWT 632 ps @ VBW 100 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 16.56 dBm) ™M1[1]
" 707.65660 MHz
20 L 20
 FAPUN I I T 1090909091 MHz I - ) 1085314685 MHz,
NAnhih's Sh amadll neiddhass oV An" Sy N
10d A 104 o
0 di + v 0 d
“10d f" \ o / \
20 f | 20 / \
= ~ = ~ & F ~ ~ .

A LRV PV Y e Ny Ry R
PR R - e o N P
a0 )

40 df -40 di
50 df 50 d
-6 df -60 di
CF 707.5 MHz 1001 pts Span 2.8 MHz CF 707.5 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 707.6566 MHz 16.56 dam ML L 07,1839 MHz 15.53 dam
T 1 706.95175 MHz 10.73 dBm Oce Bw 1.090305051 MHz TL L 706.95734 MHz 9.96 dBm Oce Bw 1.085314685 MHz
T2 1 708.04266 MHz 11.02 dam T2 1 708.04266 MHZ 10.05 dam

L it J -

Date: 29.AUG.2017 143828

\ ) J [

Date: 29 AUG 2017 14:39:19

Highest Channel / 1.4MHz / QPSK

Highest Channel / 1.4MHz / 16QAM

Spectrum Spectrum
Ref Level 30.00 dém  Offset 1080 dB & RBW 30 kHz Ref Level 20,00 dém  Offset 10.60 db & RBW 30 kHz
o Att 30de SWT  63.2ps @ VBW 100kHz  Mode Auto FFT I Att 30de SWT  63.2ps @ VBW 100kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 16.55 dBm| mili] 15.69 dBm|
20 v 715.59090 MHzZ| - . 715.67480 MHz
L Om:Bw 1.088111888 MHz Occ By 1.093706294 MHZ|
[ T WA R AN A
10 d : 10 d
LE A 0 .
4 A\
BUE! \ -10d
20 g . o - -

G T o — = —
R vy >y
)

-40d -40 d

50 df -50 di

-60 df -60 di

CF 715.3 MHz 1001 pts Span 2.8 MHz CF 715.9 MHz 1001 pts Span 2.8 MHz
Marker Marker

Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |

ML 1 715.5800 MHz 16.55 dBm ML 715.6748 MHz 15.69 dBm

TL 1 714.75175 MHz 10.20 dém Oce Bw 1.088111888 MHz TL 1 714.75455 MHz 8.49 dBém Oce Bw 1.093706294 MH2

T2 1 715.83985 MHz 9.17 dbm T2 1 715.84825 MHz 7.72 dém

Date: 29.AUG.2017 14.41.48

L )i ]

DCate: 20 AUG 2017 14:41:56

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978
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saronas. FCC RF Test Report

Report No. : FG762714-01B

LTE Band 12

Lowest Channel / 3MHz / QPSK

Lowest Channel / 3MHz / 16QAM

&3 pectrum &3
Ref Level 30.00 cbm  Offset 10,60 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 10.60 db e RBW 100 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 19.06 dBm) ™M1[1
701.58490 MHz
20 - 20 - .
- @¢A3uf\»(\, 2.709290709 MHz DU Ny 2.715284715 MHZ
10d 104
! | {
od J \ 0 di ,.J
! / \
~1od £ -0 d L &t
/ / \
20d ~ = A 20d v a—
Pl P~ = ] | 7 > N
a0 30
40 df -40 di
50 df 50 d
-6 df -60 di
CF 700.5 MHz 1001 pts Span 6.0 MHz CF 700.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 701.5845 MHz 19.06 dam ML 599,353 MHz 17.59 dam
T 1 599.15135 MHz 12.11 dBm Oce Bw 2.709250709 MHz TL L 699.14535 MHz 11.43 dBm Oce Bw 2.7152B4715 MHz
T2 1 701.86064 MHz 12.49 dam T2 1 701.86064 MHZ 9.73 dam

L I ]

Date: 29.AUG.2017 13.4238

\ ) J [

Date: 29 AUG 2017 13:42.49

Middle Channel / 3MHz / QPSK

Middle Channel / 3MHz / 16QAM

ectrum pectrum &3
Ref Level 30.00 Gbm  Offset 10,80 db & RBW 100 kHz RefLevel 20,00 dBm  Offset 10,00 db e RBW 100 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
17.50 dBm| ™Il 16.19 dBm|
0 707.26620 MH?Z| - i1 706.98510 MHz
‘f‘ e 2.727272727 MHz P \,f\—w’.\—w»’g‘"m&,/'-— Je 2.715284715 MHz
10d f 104d
/ i \
od I od .
/ I \
04 10 d -
I \
20 o o - 0 / \
; — — N e ey T e
-30 -30
40 df -40 di
50 d -50 di
&nd 60 d
CF 707.5 MHz 1001 pts Span 6.0 MHz CF 707.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML 1 707.2662 MHz 17.58 dem ML L 706.3B51 MHz 18.13 dBm
TL 1 705.13337 MHz 12.05 dBm Occ Bw 2.727272727 MHz TL L 706.15135 MHz 10.24 dBm Occ Bw 2.7152B4715 MHz
T2 1 708.86064 MHz 11.99 d8m T2 1 70B.86663 MHz 11.08 d8m
L U J wa L JU J L]
Date: 29.AUG.2017 13,4952 Date: 28 AUG. 2017 13:49:42
Spectrum Spectrum
Ref Level 30.00 Gbm  Offset 10,80 db & RBW 100 kHz RefLevel 20,00 dBm  Offset 10,00 db e RBW 100 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 17.05 dm| mili]
20 714.14640 MHZ| - X
- Y _QCCBR 2.721278721 MHz - a 2.730260739 MHz
o R A~ \12
10 df 10 d ¥ 1
/ \
od - 0 \\
-t0d it -10d - -
1 ! \
B = ST 20 dBm— o —r
| et v A B
) 30
-40d -40 d
50 df -50 di
60 d -60 db
CF 714.5 MHz 1001 pts Span 6.0 MHz CF 714.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 714.1454 MHz 17.05 dém ML 713.9605 MHz 17.65 dém
TL 1 713.13337 MHz 10.81 d8m Occ 8w 2.721278721 MHz TL L 7132.12138 MHz 9.68 dam Occ 8w 2.739260739 MHz
T2 1 715.85465 MHz 11.28 dBm T2 1 71566064 MHz 10.17 dBm

Date: 29.AUG.2017 135210

L )i ]

DCate: 20 AUG 2017 13.52:20

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978
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saronas. FCC RF Test Report

Report No. : FG762714-01B

LTE Band 12

Lowest Channel / 5MHz / QPSK

Lowest Channel / 5MHz / 16QAM

&3 pectrum &3
Ref Level 30.00 cbm  Offset 10,60 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 10.60 db e RBW 100 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
17.11 dBm 38 dBm)|
701.82000 MH?Z| 701.15000 MHz
= 4.505494505 MHz @ T 4.475524476 MHz
s
10 di 10 d Pt LS vy
| ]
d 4 |
o ; ]
{ JI \
/ \
-10 7 -10 df 7
/
20 d 20 d
== i = FAVAN
| V L BT Y
30 =
40 df -40 di
50 d -50 di
&nd 60 d
CF 701.5 MHz 1001 pts Span 10.0 MHz CF 701.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 701.82 MHz 17.11 dem ML T0L1E MRz 15.38 dem
TL 1 599.25225 MHz 10.66 dBm Oce Bw 4.505454505 MHz TL L 699.26224 MHz 11.43 dBm Oce Bw 4.475524476 MHz
T2 1 703.75774 MHz 10.70 dém T2 1 703.73776 MHZ 10.79 dam

L I ]

Date: 29.AUG.2017 1366112

L U ]

Date: 29 AUG 2017 13:59:22

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

ectrum pectrum &3
Ref Level 30.00 Gbm  Offset 10,80 db & RBW 100 kHz RefLevel 20,00 dBm  Offset 10,00 db e RBW 100 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 16.61 dBm| ™Il 14.50 dBm|
705.91200 MH?Z| 705.99200 Mz
= occhw 4.495504496 MHz @ : "L 5494505 MHz
MUt o o e RN SN
04 vy 104 y po s Ve
od ] od \
\ / |
10 df \l -10 di
20 d L\ - 20 d \\
y T § - .
e [ eV P o e T,
o i L
40 df -40 di
50 d -50 di
-60 d 60 d
CF 707.5 MHz 1001 pts Span 10.0 MHz CF 707.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML 1 705.912 MHz 16.61 dBm ML L 705392 MHz 14.50 dBm
TL 1 705.25225 MHz 10.31 dBm Occ Bw 4.495504456 MHz TL L 705.24226 MHz 9.58 dBm Occ Bw 4.505494505 MHz
T2 1 709.74775 MHz 9.72 dém T2 1 709.74775 MHz 9.15 dBm
L U J wa L JU J L]
Date 29.AUG.2017 14,0624 Date: 28 AUG. 2017 14.06:14
Spectrum Spectrum
Ref Level 30.00 Gbm  Offset 10,80 db & RBW 100 kHz RefLevel 20,00 dBm  Offset 10,00 db e RBW 100 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 16.70 dBm| mili] 1 dBm
20 711.91200 MHzZ| - 711.49200 MHz
Oce By 4.4B5514486 MHz Oce B 4.475524476 MHz
PP P L I Pt A
104 v 104 [i“ e S lmnn A
od i 0 b
/ \ / \
BUE L -10 di ¢
o -/ \ |/ \
A AT Ry v, Y Ve A .

- / e ~\
a0 50 . —
-40d -40 d
50 df -50 di
60 d -60 db
CF 713.5 MHz 1001 pts Span 10.0 MHz CF 713.5 MHz 1001 pts pan 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |

ML 1 711912 MHz 16.70 dBm ML 711,452 MHz 15.53 dBm
TL 1 711.25235 MHz 10.80 d8m Occ 8w 4.485514486 MHz TL L 711.25225 MHz 9.89 dam Occ 8w 4.475524476 MHZ
T2 1 715.73776 MHz 11.51 dBm T2 1 715.72777 MHz 9.77 dBm

Date: 29.AUG.2017 14.08.42

L )i ] -

DCate: 20 AUG 2017 14:08:52

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number 1 Al12-150f 43




SPORTON LAB.

FCC RF Test Report

Report No. : FG762714-01B

LTE Band 12

Lowest Channel / 10MHz / QPSK

Lowest Channel / 10MHz / 16QAM

&3 pectrum &3
Ref Level 30.00 cbm  Offset 10,60 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 10.60 db e RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
MI[1] 17.70 dBm)| ™MI[1] 18.90 dBm
20 M: 707.2570 MHz 20 11 706.4980 MHz|
R PPN Wy 1 T N 9.030969031 MHz T 9.010989011 MHz
10d — 104 —
.‘J !
od 0 d ﬂ
-10 df I, 10 d
\ f
20 d = 20 d
PN o ~ yE —~ ~
i e , | T
é 70 p
40 d -40 de
50 d -50 di
&nd 60 d
CF 704.0 MHz 1001 pts Span 20.0 MHz CF 704.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML 1 707.257 MRz 17.70 dBm ML 706,498 MHz 18.90 dBm
TL 1 699.4845 MHz 11.26 dBm Oce Bw 9.030965031 MHz TL L 56994645 MHz 11.66 dBm Oce Bw 9.010969011 MHz
T2 1 708.5158 MHz 11.97 dBm T2 1 7DB. 4955 MHz 11.35 dBm
L U J L JU J L]
Date’ 29 AUG 2017 141544 Date: 28 AUG 2017 14:15:54
ectrum pectrum &3
Ref Level 30.00 cbm  Offset 10,60 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 10.60 db e RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™11 168.08 dBm)| 16.95 dBm
i1 705.1620 MHzZ| w1 706.1210 MHz
=0 —— yr 2 9.030969031 MHz @ 9.030969031 MHz
'IJ' L~ W12 anERans T?‘.\ R N HHEnEns
10 di ‘\ 10 d
i [ \ A [ ‘I;
o T \ 0 7 \
-10 di - } 10 d { \‘
i \ \
20 d 20 d =
Bm-—= W i w— 1 ~ 4=
~ - WA | N
a0 -30
40 df -40 di
50 d -50 di
&nd 60 d
CF 707.5 MHz 1001 pts Span 20.0 MHz CF 707.5 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML 1 705.162 MHz 18.08 dem ML L 706,121 MHz 16.95 dBm
TL 1 702.9845 MHz 12.21 cBm Oce Bw 9.030965031 MHz TL L 702.9645 MHz 11.62 dBm Oce Bw 9.030969031 MHz
T2 1 712.0158 MHz 11.29 d8m T2 1 712.0158 MHz 10.61 dBm
L U J wa L JU J L]
Date: 29 AUG 2017 14:22.57 Date: 28 AUG 2017 14:22:47
Spectrum Spectrum
Ref Level 30.00 cbm  Offset 10,60 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 10.60 db e RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100,100 SGL Count 100/100
[@ 17k Max |
mili] 17.43 dBm| mili] 17.77 dBm|
20 707.8630 MHzZ| - 708.2830 MHz
R e PECBE § 9.070929071 MHz " Oce Bw 0.050949051 MHz|
AT 7 e O P PN
10 df : 10 d
! \
0 \ 0
f |
-t0d - - -10d
20 d8m— 20 df S~
= i AT ey
a0 -30 S
-40d -40 d
50 df -50 di
60 df -60 o
CF 711.0 MHz 1001 pts Span 20.0 MHz CF 711.0 MHz 1001 pts an 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML T 707.853 MHz 17.43 dBm ML 70B.263 MHz 17.77 dém
TL 1 706.4046 MHz 11.14 dBm Occ 8w 9.070929071 MHz TL L 706.4645 MHz 11.27 dBm Occ 8w 9.050949051 MHz
T2 1 715.4755 MHz 10.43 dBm T2 1 715.5155 MHz 10.61 dBm

Date: 29.AUG.2017 142514

L )i

DCate: 29, AUG 2017 14:25:24

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978
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saronas. FCC RF Test Report

Report No. : FG762714-01B

LTE Band 12

Lowest Channel / 1.4MHz / 64QAM

Lowest Channel / 3MHz / 64QAM

(=]

Ref Level 30.00 dém  Offset 1080 dB & RBW 30 kHz

pectrum &3

Ref Level 20,00 dém  Offset 10.60 db & RBW 100 kHz

o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 5.06 dBm)| 17.14 dBm)
- " 699.50980 MHz - 700.00850 MHZ]
Y Occ Bre 1.088111888 MHz 2.739260739 MHZ
s A Vs P A,
10d : 104 .
| 7 \
od 0 d T
\ / \
-10 df A -10 d Y
4 1
20 d \ 20 di
e k¥, i Tl BT W T Rl SN NI
=] = -30
40 df -40 di
50 df 50 d
-6 df -60 di
CF 699.7 MHz 1001 pts Span 2.8 MHz CF 700.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
ML f 699.5098 MHz 15.96 dam ML 700.00BS MHz 17.14 dam
T 1 599.15455 MHz 8.67 dBm Oce Bw 1.088111688 MHz TL L 699.13337 MHz 11.34 dBm Oce Bw 2.739260739 MHz
T2 1 700.24266 MHz 8.51 dam T2 1 701.87263 MHZ 11.57 dam
L U J wa L JU J L]

Middle Channel / 1.4MHz / 64QAM

Middle Channel / 3MHz / 64QAM

ectrum pectrum &3
Ref Level 30.00 cbm  Offset 10,60 db = RBW 30 kHz RefLavel 30.00 dbm  Offset 10.60 db e RBW 100 kHz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 16.46 dBm) ™M1[1] 17.06 dBm)
- 1 707.51960 MHz - [ 708.06940 MHZ]
Bre 1.082517483 MHz T — \ e pw T2 2.727272727 MHZ
s = T v . e
10 di 10 d Y
i ! 1
/ I
o4 : 0d t
/ Y / \
10 d H —~ -10 di f[
| \ o /
N v N [l \ ~
e W N
= -30
40 df -40 di
50 df 50 d
&nd -60 di
CF 707.5 MHz 1001 pts Span 2.8 MHz CF 707.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
ML f 707.5196 MHz 16.46 dBm ML L 70B.0694 MHz 17.86 dam
T 1 706.95734 MHz 8.61 dBm Oce Bw 1.082517483 MHz TL L 706.13337 MHz 11.53 dBm Oce Bw 2.727272727 MHz
T2 1 708.039865 MHz 9.72 dom T2 1 708.85064 MHZ 11.35 dam
— —

L I ]

L U ]

Highest Channel / 1.4MHz / 64QAM

Highest Channel / 3MHz / 64QAM

Spectrum Spectrum
Ref Level 30.00 dém  Offset 1080 dB & RBW 30 kHz Ref Level 20,00 dém  Offset 10.60 db & RBW 100 kHz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att 30de  SWT 1% ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 15.40 dBm| 16.98 dBm|
20 715.10700 MHzZ| - L 713.31920 MHz
Occ B 1.090900091 MHz ) SR o 2.730260739 MHz
N L -
10 d il ) i 10 d "}*
od od .
BUE! -10d 4
£ /
20 d - - 20 df
e =Y C— 2 = -
waa - . | & Ve NP
a0 30
-40 -40 df
50 df -50 di
60 d -60 db
CF 715.3 MHz 1001 pts Span 2.8 MHz CF 714.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | _Function | Function Result Type | Ref | Tre | X-value | ¥-value | _Function | Function Result
ML 1 715.107 MHz 15.40 dBm ML 713.3182 MHz 16.98 dBm
TL 1 714.75455 MHz 9.22 dém Oce Bw 1.090905091 MHz TL 1 713.13337 MHz 10.56 dBm oce Bw 2.739260739 MHZ
T2 1 715.84545 MHz 9.14 dBm T2 1 715.67263 MHz 11.53 dBm

L )i ]

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RF Test Report

Report No. : FG762714-01B

LTE Band 12

Lowest Channel / 5MHz / 64QAM

Lowest Channel / 10MHz / 64QAM

&3 pectrum &3
Ref Level 30.00 cbm  Offset 10,60 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 10.60 db e RBW 300 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 16.30 dBm) 16.94 dBm)
- e 703.22800 MHz - 705.6580 MHz,
N  OccBw ¥ 4.475524476 MHz . . 9.010989011 MHZ
Y T T T B L T A e I prmm
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CF 701.5 MHz 1001 pts Span 10.0 MHz CF 704.0 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
ML f 703,238 MHz 16.30 dam ML 705,658 MHz 16.94 dam
T 1 599.26224 MHz 9.62 dBm Oce Bw 4.475524476 MHz TL L £99,5045 MHz 10.93 dBm Oce Bw 9.010969011 MHz
T2 1 703.73776 MHz 11.90 dam T2 1 70B.5155 MHz 10.99 dam
L U J wa L JU J L]
ectrum pectrum &3
Ref Level 30.00 cbm  Offset 10,60 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 10.60 db e RBW 300 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 5.14 dBm)| ™M1[1] 17.14 dBm)
- 705.99200 MHz - 705.9620 MHz,
I [ occ B } 4.495504496 MHz PN, B cc B 9.030969031 MHZ
k. NNy I e I
1d . o 104
! I 7
/ | i
od f i 0 v
104 '\ 10 di /
{
\ N
BV Ve SV ARV
a0
40 df -40 di
50 df 50 d
-6 df -60 di
CF 707.5 MHz 1001 pts Span 10.0 MHz CF 707.5 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
ML f 705.992 MHz 15.14 dam ML 705,362 MHz 17.14 dBm
T 1 705.25225 MHz 11.13 dBm Oce Bw 4,495504496 MHz TL L 703.0045 MHz 10.52 dBm Oce Bw 9.030969031 MHz
T2 1 703.74775 NHz 10.03 dam T2 1 712.0355 MHz 11.35 dam
— —

I

Highest Channel / 5SMHz / 64QAM

est Channel / 10MHz / 64QAM

Spectrum Spectrum
Ref Level 30.00 dém  Offset 10,80 dB & RBW 100 kHz Ref Level 20,00 dém  Offset 10.80 db & RBW 300 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT I Att 0de  SWT  12.6ps @ YBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
5 dBm mili] 16.78 dBm|
20 715.02600 MHz - 706.8040 MHz
: 4.505494505 MHz ~— SoceBy 0.030969031 MHz
e i, R e i
10 d JIJ il PV v, 10 d .
! Y
/
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/ { \
. -10d ] -
¥ 20 e = T
P A ~ el A
30
-40 -40 df
50 df -50 di
60 d -60 db
CF 713.5 MHz 1001 pts Span 10.0 MHz CF 711.0 MHz 1001 pts pan 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | _Function | Function Result Type | Ref | Tre | X-value | ¥-value | _Function | Function Result |
ML 1 715.028 MHz 15.35 dBm ML 706.504 MHz 16.78 dém
TL 1 711.24226 MHz 9.83 dém Oce Bw 4.505494505 MHz2 TL 1 706.4845 MHz 11.74 dém oce Bw 9.030969031 MHZ
T2 1 715.74775 MHz 10.26 dBm T2 1 715.5155 MHz 10.23 dBm

)i
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SPORTON LAB.

FCC RF Test Report

Report No. : FG762714-01B

LTE Band 12 /1.4MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1RB

spectrum x| spectrum 7
Ref Level 30.00 dBm  Offset 10.80 dB Mode Auto Sweep Ref Level 30.00 dem  Offset 10.80 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvaPwr (@1 vgPwr
Limit §heck PARS | SPURISHIE CGHEEKARS_ PABS
20 UIB!I'F“H EPURIOUS INE_ABS PABS - 20 UE’L‘V‘\P sPURI INE_ABS PASS
[\
10 dBm ,/ \ 10 dém KI \
ode J i 0 dem ]
-10 dem I -10 dem ,E
SPURIOUS INE_ABS \\ /
20 dem L\ 20 dem / H\
-30 dBm f 4 -30 dem—f \
-40 dBm ¥ f\] 40 dbrh -
\
s g, S
T I S \“*w‘*—-—-.._ .
souEN 50 dBm — =
Start 690.0 MHz 3003 pts Stop 701.0 MHz | ||'Start 714.0 MHz 3003 pts Stop 725.0 MHz
Spurious E'“iSSi“'I‘S | | | | Spurious Emissions
___Range Low Range Up REW Freguency Power Abs ALimit Rangelow | Rangel | REW | Freguenc | Powerabs | ALimit
560.000 MRz | 608,900 MHZ 100,000 kHz £98,89555 MAz ~25.77 dBm -12.77 08 L4 D00 Wi | 716 PtD i 100,000 Kiz S STy oL 65 B —aﬁl
£58.500 MHz £93.000 MHz 30.000 kHz £98,99735 MHz -21.30 dém -8.30 dB 716,000 MH= 716,100 MHz 30,000 kHz 71601074 MHz ~17.99 dBm 4o de
599.000 MHz 701.000 MHz 100.000 kHz 699,26274 MHz 21.71 dBm -68.29 d& 716.100 MHz 725,000 MHz 100.000 kHz 716, 10445 MHz -23.28 dBm -10.28 dB
i ] L il ]

Date: 29.AUG 2017 14:37:21

Date: 28 AUG 2017 14:46:51

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

] um mv:
Ref Level 30.00 dBm  Offset 10,80 dB Mode Auto Sweep Ref Level 30.00 d8m Offset 10.80 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvaPwr [@1 avoPwr
Limit §heck PAES | SPURIGHE GHEEKARS_ PARS
d 3 3 ABS Line _$PURIOUY INE_ABS PAS!
20 dIB’I'F“H PURIOUS INE_ABS P, 20 GBH‘.‘P S
o— —
10 dem / “""\ 10 demft \
ode f ! 0 dBm !
| |
-10 dBm - | -10 dej
SPURIOUS_LINE_ABS i \
20 dem _]J 20 ggm h‘
-30 dBm SSa -30 dem
-40 dBm -40 dBm et \
N,
o
-50 dam -50 dem
N Lo - | L
5ot = 60 dBm —
Start 690.0 MHz 3003 pts Stop 701.0 MHz ] (|| Start 714.0 MHz 3003 pts Stop 725.0 MHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
Range Law Range Up RBW Freguency Pawer Abs ALimit Rangelow | Rangeup | RBW | Frequency | _Powerabs |  ALimit
£90.000 MHz 698,900 MHz 100.000 kHz 698,86588 MHz -25.22 dBm -12.22 d& 714.000 MHz 716.000 MHz 100.000 kHz 714.90609 MHz 13.71 dBm -mwl
£58.500 MHz £93.000 MHz 30.000 kHz £98,98127 MHz -28.84 dém -15.84 dB 716,000 MH= 716,100 MHz 30,000 kHz 716 07577 MHz 27,81 dBm 1481 dB
599.000 MHz 701.000 MHz 100.000 kHz 69984216 MHz 14.29 dBm -15.71 d& 716.100 MHz 725.000 MHz 100.000 kHz 716.10445 MHz -24.04 dbm ~11.04 dB

i :

Date: 29.AUG.2017 14:33.55

i

Date: 29.AUG 2017 14.43:24
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SPORTON LAB.

FCC RF Test Report

Report No. : FG762714-

01B

LTE Band 12/

1.4MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

I o
spectrum x| spectrum 7
Ref Level 30.00 dBm  Offset 10.80 dB Mode Auto Sweep Ref Level 30.00 dem  Offset 10.80 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvaPwr (@1 vgPwr
Limit §heck PARS | SPURISHIE CGHEEKARS_ PABS
q 3 3 ABS Li SPURIOUS INE_ABS PASS
20 uIB’I_FJE-! PURIOUS INE_ABS PABS /“R 20 UB!!':i‘p F S
{
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20 dem ¥ 20 dem d
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-50 dem P M L ‘r"J '—\H{U‘Jﬁ R,
P s AP S
~so-den 60 dBm
Start 690.0 MHz 3003 pts Stop 701.0 MHz J||['Start 714.0 MHz 3003 pts Stop 725.0 MHz
Spurious E'“iSSi“'I‘S | | | | Spurious Emissions
___Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Freguenc | Powerabs | ALimit
560.000 MRz | 608,900 MHZ 100,000 kHz 698.60555 MRz ~26.49 dém -13.40 d8 714.000 Miz | 716,000 MMz 100,000 kiz TR TTET 20,64 dbm _QWI
£58.500 MHz £93.000 MHz 30.000 kHz £98,99655 MHz -22.61 dém -9.61 dB 716,000 MH= 716,100 MHz 30,000 kHz 716 00055 MHz ~20.75 dBm 7758
599.000 MHz 701.000 MHz 100.000 kHz 69923676 MHz 21.41 dBm -8.50 d& 716.100 MHz 725.000 MHz 100.000 kHz 716.10445 MHz -24.14 dbm ~11.14 dB
]—' ] LN il ™)
Date: 29.AUG 2017 14:36:12 Date: 20 AUG 2017 144542
Lowest Band Edge / Full RB Highest Band Edge / Full RB
] um mv:
Ref Level 30.00 dBm  Offset 10,80 dB Mode Auto Sweep Ref Level 30.00 d8m Offset 10.80 de Mode Auto Sweep
SGL Count 100/100 Escl_ Count 100/100
@1 AvgPwr (@1 AvoPwr
Limit §heck PAES | SPURIGHE GHEEKARS_ PARS
d 3 3 ABS Line SPURIOUS INE_ABS PAS!
20 uIB’I_FJE-! PURIOUS INE_ABS P 20 GBH‘.‘P S
10 dBm [ 2y 10 dar-y"‘"" "“‘\
o ds [ 1 0 dem ‘
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-10 dBm - \ -10 de!
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T \N\M—-' ——
=6 60 dBm
Start 690.0 MHz 3003 pts Stop 701.0 MHz ] (|| Start 714.0 MHz 3003 pts Stop 725.0 MHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
Range Law Range Up RBW Freguency Pawer Abs ALimit Rangelow | Rangeup | RBW | Frequenc | _Powerabs |  ALimit
£90.000 MHz 698,900 MHz 100.000 kHz 69886588 MHz -26.60 dém -13.60 d& 714.000 MHz 716.000 MHz 100.000 kHz 7145 1608 Wiz 13.00 dBm -mml
£58.500 MHz £93.000 MHz 30.000 kHz £98,90854 MHz -30.27 dém -17.27 dB 716,000 MH= 716,100 MHz 30,000 kHz 716 04061 MHz 26.67 dBm Jice7 s
599.000 MHz 701.000 MHz 100.000 kHz 700.02198 MHz 12.99 dém ~17.01 d& 716.100 MHz 725.000 MHz 100.000 kHz 716.10445 MHz -25.21 dbm ~12.21 dB

i :

Date: 29.AUG.2017 14:35.03

i

Date: 29.AUG 2017 14.44:33
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SPORTON LAB.

FCC RF Test Report

Report No. : FG762714-01B

LTE Band 12/ 1.4MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

spectrum || spectrum 7
Ref Level 30.00 dBm  Offset 10.80 d Mode Auto Sweep Ref Level 30,00 dém  Offset 10.80 dB Mode Autg Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvaPwr (@1 vgPwr
Limit §heck PARS | SPURIGHE GlinEKARS PABS
q 3 3 DABS Li SPURIGL INE_ABS PASS
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Start 690.0 MHz 3003 pts Stop 701.0 MHz ] ||'Start 714.0 MHz 3003 pts Stop 725.0 MHz
Spurious E'“iSSi“'I‘S | | | | Spurious Emissions
___Range Law Range Up REBW Freguency Power Abs AL Rangelow | Rangel | REW | Freguenc |  Powerabs | ALimit
560.000 MAz | 608,900 MHZ 100,000 kHz £98,89555 MRz -27.00 dBm -14.00 05 L4 500 MHE | 716 ptD Wz 100,000 ki e Teee e 2133 dbm —EWI
£58.500 MHz £93.000 MHz 30.000 kHz £98,99985 MHz -23.80 dém -10.80 dB 716,000 MH= 716,100 MHz 20,000 kHz 716 00225 MHz ~21.26 dBm 526 de
599.000 MHz 701.000 MHz 100.000 kHz 699,23477 MHz 2099 dam L___-0.0Ld8 716.100 MHz 725,000 MHz 100.000 kHz 716, 10445 MHz -24.27 dBm -11.27 dB
i ] [ i
Lowest Band Edge / Full RB Highest Band Edge / Full RB
] I o
£ ctrum S um v
Ref Level 30.00 dBm  Offset 10.80 d& Mode Auto Sweep Ref Level 30.00 dém Offset 10.80 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGHE GHEEKARS_ PARS
| 3 3 AES Line _$PURIOUS_LINE_ABS PAS!
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Start 690.0 MHz 3003 pts Stap 701.0 MHz || Start 714.0 MHz 3003 pts Stop 725.0 MHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
___Range Low Range Up REBW Freguency Power Abs Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
590,000 MHz 598,500 MHz 100,000 kHz 698,89555 MHz -26.33 dém 3.33 d8 714.000 MHz 716.000 MHz 100.000 kHz 714.08002 MHz 13.50 dBm -16.41 d&
£58.500 MHz £93.000 MHz 30.000 kHz £98,92163 MHz -23.95 dém -16.35 dB 716,000 MH= 716,100 MHz 20,000 kHz 716 03941 MHz 29,34 4B 1634 dp
£59.000 MHz 701,000 MHz 100,000 kHz 700,01199 MHz 13.53 dBm -16.47 dB 716.100 MHz 725000 MHz 166 D00 kHz 21613112 MHz 26,34 dBm 1554 db
T - —
i (] i 7
Dater 31. 20:05:5¢
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SPORTON LAB.

FCC RF Test Report

Report No. : FG762714-

01B

LTE Band 12/ 3MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

spectrum x| spectrum 7
Ref Level 30.00 dBm  Offset 10.80 dB Mode Auto Sweep Ref Level 30.00 dem  Offset 10.80 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvoPwr (@1 vgPwr
Limit §heck PARS | SPURISHIE CGHEEKARS_ PABS
1 5 5 ABS Li SPURIOUS, | ABS PASS
20 dIB!I';“H PURIOUS INE_ABS PABS /'A\ 20 ﬂB;-:i‘p ’\“—1 i
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Start 690.0 MHz 3003 pts Stop 702.0 MHz ] ||['Start 718.0 MHz 3003 pts Stop 725.0 MHz
Spurious E'“iSSi“'I‘S | | | | Spurious Emissions
___Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeu | RBW | Freguenc | Powerabs | ALimit
560.000 MRz | 608,900 MHZ 100,000 kHz £98,89555 Mhz -24.69 dBm -11.69 08 S L 000 MHE | 716 PtD Wi 100.000 KAz e eer e 55.06 < _7m|
£58.500 MHz £93.000 MHz 30.000 kHz £98,99835 MHz -18.06 dém -5.06 dB 716,000 MH= 716,100 MH2 30,000 kHz 716 00035 MHz -16.65 B 365 de
£99.000 MHz 702,000 MHz 100,000 kHz £09,23227 MHz 21.76 dem -8.24 dB 716.100 MHz 725,000 MH2 166 D00 kHz 21610445 MHz 29.99 dBm 6.9 db,
i ] L il ]
Dater 26.AUG 2017 134744 Date: 29 AUG 2017 135714

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

] um mv:
Ref Level 30.00 dBm  Offset 10,80 dB Mode Auto Sweep Ref Level 30.00 d8m Offset 10.80 de Mode Auto Sweep
5GL Count 100/100 SGL Count 100,100
@1 AvgPwr [@1 avoPwr
Limit §heck PABS | SPURIGHE GLNEKABS_ PARS
Line _$PURIOUS INE_ABS PABS Line _$PURIOUS_LINE _|ABS PASES
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IS ey g T |
“Boen 60 dBm —
Start 690.0 MHz 3003 pts Stap 702.0 MHz || Start 713.0 MHz 3003 pts Stop 725.0 MHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
Range Law Range Up RBW Freguency Pawer Abs ALimit Rangelow | Rangeup | RBW | Frequency | _Powerabs |  ALimit
£90.000 MHz 698,900 MHz 100.000 kHz 698,89555 MHz -27.80 dém -14.80 d& 713.000 MHz 716.000 MHz 100.000 kHz 713.83467 MHz 1017 dBm -19W|
598.900 MHz 699,000 MHz 30.000 kHz 698.99775 MHz -26.53 dBm -13.59 dB 716,000 MH= 716,100 MHz 30,000 kHz 716 00425 MHz 27.11 dBm 141108
589.000 MHz 702,000 MHz 100,000 kHz 70037413 MHz 10.23 dBm -19.77 dB 716.100 MHz 725000 MHz 166 D00 kHz 21610445 MHz 28,53 dBm CitEa B
Y
I J1 £
Date: 29.AUG 2017 134418 Date: 20.AUG2017 13.53.48
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SPORTON LAB.

FCC RF Test Report

Report No. : FG762714-01B

LTE Band 12/

3MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

spectrum x| spectrum 7
Ref Level 30.00 dBm  Offset 10.80 dB Mode Auto Sweep Ref Level 30.00 dem  Offset 10.80 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvoPwr (@1 vgPwr
Limit §heck PABS | SPURIGNE CHNEKABS PABS
1 5 5 ABS Li SPURIOUS, | ABS PAS
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Start 690.0 MHz 3003 pts Stop 702.0 MHz ] ||['Start 718.0 MHz 3003 pts Stop 725.0 MHz
Spurious E'“iSSi“'I‘S | | | | Spurious Emissions
___Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeu | RBW | Freguenc | Powerabs | ALimit
560.000 MRz | 608,900 MHZ 100,000 kHz £98,88666 MRz -25.60 dbm -12.60 05 S L 000 MHE | 716 PtD Wi 100.000 KAz T 5110 o _Eml
£58.500 MHz £93.000 MHz 30.000 kHz £98,99845 MHz -18.84 dém -5.84 dB 716,000 MH= 716,100 MH2 30,000 kHz 716.00165 MHz 1762 dBm 462 dB
599.000 MHz 702.000 MHz 100.000 kHz £99,22028 MHz 21.52 dBm -6.48 dB 716.100 MHz 725,000 MHz 100.000 kHz 716, 10445 MHz -23.52 dBm -10.52 dB
)i J ) e i ™

Date: 29.AUG 2017 13:46:35

Date: 28 AUG 2017 1356:05

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

] um mv:
Ref Level 30.00 dBm  Offset 10,80 dB Mode Auto Sweep Ref Level 30.00 d8m Offset 10.80 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGHIE GHEEKARS_ PARS
Line _$PURIOUS INE_ABS PABS Line _$PURIOUS_LINE _|ABS PASES
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Start 690.0 MHz 3003 pts Stap 702.0 MHz || Start 713.0 MHz 3003 pts Stop 725.0 MHz
Spurious E“"i“iﬂ'i‘; ‘ | | Spurious Emissions
Range Law Range Up RBW Freguency Pawer Abs ALimit Rangelow | Rangeup RBW | Frequency | _Powerabs |  ALimit
560.000 MRz | 608,900 MHZ 100,000 kHz £98,88666 MRz -20.57 dBm -16.57 08 715.000 Mz | 716,000 MMz 100.000 KAz 713 54605 Mz 544 dBm -ZUWI
£58.500 MHz £93.000 MHz 30.000 kHz £98,99765 MHz -27.56 dém -14.56 dB 716,000 MH= 716,100 MH2 30,000 kHz 716.00135 MHz 57 94 dBm 1494 dB
£59.000 MHz 702.000 MHz 100.000 kHz 701.25524 MHz 9.32 dBm -20.58 dB 716.100 MHz 725.000 MHz 100.000 kHz 716.10445 MHz -23.73 dBm -16.73 dB
.
I J1 £

Date: 29.AUG. 2017 13:45:27

Date: 29.AUG 2017 13:54:57
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SPORTON LAB.

FCC RF Test Report

Report No. : FG762714-01B

LTE Band 12 / 3MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

spectrum || spectrum 7
Ref Level 30.00 dBm  Offset 10.80 d Mode Auto Sweep Ref Level 30,00 dém  Offset 10.80 dB Mode Autg Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvoPwr (@1 vgPwr
Limit §heck PABS | SPURIGNE CHNEKABS PABS
. . x ABS Li SPURIOUS, | ABS PASS
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Start 690.0 MHz 3003 pts Stop 702.0 MHz ] ||['Start 718.0 MHz 3003 pts Stop 725.0 MHz
Spurious E'“iSSi“'I‘S | | | | Spurious Emissions
___Range Low Range Up REBW Freguency Power Abs Rangelow | Range U, | RBW | Freguenc: |  Powerabs | ALimit
560.000 MAz | 608,900 MHZ 100,000 kHz £98,89555 MRz -26.02 dBm -13.02 08 L5 000 MHE | 716 ptD Wz 100.000 KAz TR e 50,54 o _gwl
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SPORTON LAB.

FCC RF Test Report

Report No. : FG762714-01B

LTE Band 12/ 1.4MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

Dater 29 AUG 2017 14:38:15

Date: 28 AUG 2017 14:35:09
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30.000 MHz 690.000 MHz 100.000 kHz 663.44828 MHz -58.40 dBm -45.40 dB 30.000 MHz 690.000 MHz 100.000 kHz 613.64318 MHz -58.52 dBm -45,52 dB
725,000 MHz 1.000 GHz 100.000 kHz 944.36813 MHz -57.57 dBm -44,57 dB 725,000 MHz 1,000 GHz 100.000 kHz 874.86264 MHz -57.68 dBm -44,68 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.39865 GHz -44.98 dBm -31.98 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.39865 GHz -44.98 dBm -31.98 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99075 GHz -41.65 dBm -28.65 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.84977 GHz -41,99 dBm -28.99 dB
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30.000 MHz 690.000 MHz 100.000 kHz 679.61019 MHz -58.40 dBm -45.40 dB 30.000 MHz 690.000 MHz 100.000 kHz 664.76762 MHz -58.50 dBém -45,50 dB
725,000 MHz 1.000 GHz 100.000 kHz 896.01648 MHz =-57.74 dBm -44,74 dB 725,000 MHz 1,000 GHz 100.000 kHz 958.92857 MHz -57.78 dBm -44,78 dB
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LTE Band 12/ 1.4MHz

Highest Channel / QPSK

Highest Channel / 16QAM

Dater 29 AUG 2017 14:47:45

Date: 28 AUG 2017 14:48:39
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30.000 MHz 690.000 MHz 100.000 kHz 688.18591 MHz -58.57 dBm -45.57 dB 30.000 MHz 690.000 MHz 100.000 kHz 671.03448 MHz -58.54 dBm -45.54 dB
725,000 MHz 1.000 GHz 100.000 kHz 867.17033 MHz -57.80 dBm -44,80 dB 725,000 MHz 1,000 GHz 100.000 kHz 890.52198 MHz -57.76 dBm -44,76 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.43014 GHz -45.87 dBm -32.87 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.43014 GHz -45.79 dBm -32,79 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99025 GHz -42.09 dBm -29.09 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.84877 GHz -42,10 dBm -29.10 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.86103 GHz -42.96 dBm -29.96 db 7.000 GHz 9,000 GHz 1.000 MHz 7.41415 GHz -43,07 dém -30.07 d&
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LTE Band 12 / 3MHz
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Lowest Channel / 16QAM
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30.000 MHz 690.000 MHz 100.000 kHz 678.62069 MHz -58.53 dBm -45.53 dB 30.000 MHz 690.000 MHz 100.000 kHz 669.71514 MHz -58.37 dém -45,37 dB
725,000 MHz 1.000 GHz 100.000 kHz 934.47802 MHz -57.64 dBm -44,64 dB 725,000 MHz 1,000 GHz 100.000 kHz 933.37912 MHz -57.71 dBm -44,71 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.39865 GHz -44.42 dBm -31.42 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.39865 GHz -45.36 dBm -32.36 dB
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